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Guidelines for Treatment of GERD

At

USA MEDDAC, Fort Carson

Always prescribe lifestyle modifications before medications.

If a provider follows this stepwise treatment it will be considered a preapproved special purchase request and no paperwork will be required.  The Gastroenterology Service is exempt from these guidelines.

Rabeprazole (Aciphex) 20mg once a day for 30 days ($ 0.65 per day).  

Or

Lansoprazole (Prevacid) 30mg once a day for 30 days ($0.65 per day)
If failure to control

Pantoprazole (Protonix) 40mg once a day for 30 days ($0.88 per day)

If failure to control

Omeprazole (Prilosec or generic) 20mg once a day for 30 days ($2.09 per day) 

Omeprazole (Prilosec or generic) 40mg once a day  ($3.16 per day)

Long term prescriptions (up to 90 days at a time, with refills) may be ordered for any of the above treatments once reduction/control of the symptoms is achieved.

Patients need to be instructed they will only be able to get refills on pantoprazole or omeprazole at this facility.  These products are special order, and not available at other MTFs in area.

Failure to follow this stepwise procedure will result in the patient being sent back to the provider for a special purchase request.
